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W1500 Series

INTRODUCTION

H This parts catalog covers the W1500 series
machine manufactured in June, 2003.

B The components of W1500 series are arranged
according to the mechanism on pages 2-55. The
illustrations are on left pages and the part numbers
on right pages. The illustrated part and its part
number are assigned the same reference number.

B "XXXXXX" indicates gauge part numbers which
vary depending on subclasses. Please refer to the
gauge part list (page 56).

H The index of part numbers are listed at the back of
this book for quick reference.

H To place an order for any part, please specify the
part number. Note that the contents of this book
are subject to change for improvement without prior
notice.

W1562-01J X BS,BT,CT

W1562-02G X BS

W1562-05B X BT,CT
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7—LNy FigiE MACHINE BED FRAME

REF.NO. PART NO. BRI DESCRIPTION QT.
1 2400010 1 AR RING 1
2 2501480 TAIVE FILTER 1
3 2501170 il BED PIN 4
4 2065900 FAIWGT =D OIL SIGHT GAUGE 1
5 2050881 v PLUG 1
6 2400520 % PLUG 3
7 2401100 ® PLUG 1
8 2081731 S PLUG 3
9 2402270 7 PLUG 1
10 2500200 HIN— COVER 1
11 007017A0 FXY /M4 X5 SCREW 2
12 2106790 ([ PIN 2
13 2106790 (9 PIN 4
14 007018A0 TR /MA X 6 SCREW 1
15 3034480 Ee WASHER 1
16 9A30670 BIEFEINIV CAUTION LABEL 1
17 9A30690 THERINIV CAUTION LABEL 1
18 9A30710 7=\ EARTH LABEL i
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hi—kE (1)

REF.NO. PART NO.

1 260044-TDO
2 0073790

3 2600750

4 2600730

5 007021A0

6 260048-PDO
7 2402261

8 179107-050
9 2600560

10 007021A0
1 9A31261

12 260057-PB0
13 0045430

14 0070890

15 2600460

16 007019A0

17 2600470
18 2103070
19 0070660
20 2600450
21 0070090
22 2028750
23 2500510

24 007018A0
25 007023A0

26 260049-TBO
27 004016-HUO
28 9A30690

EBERRTR
7 —=LAN— (f)
FXY/MI0 X 7
FE®
oury

FRT/MA X 12

7—=LAN— (L)
7

FAIVER

oy
ERTIMA X 12

=

=

1EXY /M4 X 4
EFRY /M4 X 5
TS5y b

EXY/M4A X 8
727y b
TEAREE S
BBt /M4
TAH—R

XY /M3 X5

g

L STAVS

FEXRI /ML X 6

FEXRY /M4 X 16

NIV A=
FANINZKY /M5 X 35
THFEZNIL

DESCRIPTION
ARM COVER (LEFT)

SCREW

WASHER

O RING

SCREW

ARM COVER (TOP)
PLUG

OIL SIGHT WINDOW
O RING

SCREW

SEAL
COVER
SCREW
SCREW
BRACKET

SCREW
BRACKET
WASHER
SCREW

EYE GUARD

SCREW
WASHER
FLAT SPRING
SCREW
SCREW

BELT COVER
SCREW
CAUTION LABEL

COVER (1)

QT.
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h—kE (2)

REF.NO. PART NO.

1 250074APD1
2 007021A0

3 007021A0

4 0070430

5 260078-9P0
6 2600760

7 007022A0

8 250071-910
9 2500030

10 2500040

1 0070840

12 250069A0
13 2500490

14 0070840

15 251007L0

16 007019A0
17 0070820
18 2401230

EBERRTR

Ny RAN— ()
ERI/IMA X 12
ERY/IMA X 12
Mm% /M4 X 8
#EH/IN\— (8

Fh¥R I A
ERY/IMA X 14
HIN—

= B
HRT W b

ARV /M4 X 8
tE ()
ARG
ARV /M4 X 8
7545y b

TXY /M4 X 8
FEXY/M4A X 8
DatimpN

DESCRIPTION

BED COVER (RIGHT)
SCREW

SCREW

SCREW

SIDE COVER ASSEMBLY

RUBBER CUSHION
SCREW

COVER

TOP COVER (RIGHT)
GASKET

BOLT
TOP COVER (LEFT)
GASKET

BOLT

BRACKET

SCREW
SCREW
RUBBER CUSHION

COVER (2)

[N NN IO I NN
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TEhigis CRANKSHAFT DRIVE MECHANISM

REF.NO. PART NO. ERama R DESCRIPTION QrT.
1 261024-911 IS8 (f8) CRANKSHAFT ASSEMBLY 1
2 252009-920 [V S ) CONNECTION ASSEMBLY 1
3 007015A0 FEXT /M35X 14 SCREW 4
4 252008-920 g5y CRANK 1
5 0045340 NATRIV R /M6 X 14 BOLT 1
6 0045450 IEXY /M3 x4 SCREW 1
7 2505060 W JOINT 1
8 0045550 LERXY /M6 X 8 SCREW 1
9 0045470 LEXT /M6 X 5 SCREW 3
10 250508-910 W (Fva) BUSHING 1
11 0045470 LIERT /M6 X 5 SCREW 2
12 2068370 oy O RING 1
13 261026-910 R—=IbRT7 >4 ($8) BALL BEARING ASSEMBLY 1
14 0045470 1EXY /M6 X 5 SCREW 1
15 2610280 R RN WORM 1
16 0045470 LEXT /M6 X 5 SCREW 2
17 261029-910 Fv (8 GEAR ASSEMBLY 1
18 0045470 LERXY /M6 X 5 SCREW 4
19  261032-910 W= (18) BEARING ASSEMBLY 1
20 0045550 IEXY /M6 X 8 SCREW i
21 2505140 LE AR SET PLATE 1
22 0070820 TXY /M4 X 8 SCREW 2
23 261034-TDO 7—1)— PULLEY 1
24 0045410 1EXY /M6 X 8 SCREW 1
25 0045560 1EXY /M6 X 10 SCREW 1
26 2042930 INRES SPRING WASHER 1
27 0045230 NATVRIV ~ /M6 X 35 BOLT 1
28 2705260 T—1)—= PULLEY CAP 1
29 2610350 & SHAFT 1
30 2610361 BAZIUINIV K TIMMING BELT 1
31 2505250 SR ADJUSTING BAR 1
32 261044-910 EEIY () OIL SEAL ASSEMBLY 1
33 0045390 IEXY /M5 X 6 SCREW 2
34 2068370 oy O RING 1
35 2610330 ANR—H— SPACER 1
36  201074A0 RN LE 4 GUIDE 1
37 2022860 ES WASHER 1
38 0040190 FENRY /MAS5 X 10 SCREW 1
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REF.NO. PART NO.

a b~ wN =

© o N O

-
o

12
13
14
15

16
17
18
19
20

21

250526B910
0045920
0070280
0071530
0071520

0072680
2610030
2505060
0045550
0045470

2610370
261038-910
0045550
2610400
0045470

261041-910
0045470
2610430
0045470
2505240

0045140

EBERRTR

E—rav 8@
R /M6 X 12
FExY /M5 X 10
LERTI /M6 X 6
ERT /M6 X 4

R /M8 X 10
i

wF

IEXT /M6 X 8

IEXT /M6 X 5

#h

% ()

LER /M6 X 8
Fv (b
LERT /M6 X 5

W (18)

IEXT /M6 X 5
Hho—

LEXT /M6 X 5
INGVRIIA K

IEXT /M5 X 5

ARM SHAFT MECHANISM

DESCRIPTION QT.

MOTION ASSEMBLY
SCREW
SCREW
SCREW
SCREW

SCREW
SHAFT
JOINT
SCREW
SCREW

SHAFT

BEARING ASSEMBLY
SCREW

GEAR (TOP)
SCREW

BEARING ASSEMBLY
SCREW

COLLAR

SCREW

BALANCE WEIGHT

SCREW

NN = A A N

I OEONEN

O = -



248t (2-needle)
-




FHiEiE

REF.NO. PART NO.

a b~ wN =

© o N O

-
o

12
13
14
15

16
17
18
19
20

21

@ xxxXxxx |&7 —IIN—Y T,

48003700000
2402290
1B001400000
261500-920
0070200

2615060
2060530
240098-20
2401010
2060630

2510171
007021A0
2510180
179040-050
2065240

2121860
XXXXXX
0045540
0045540
XXXXXX

005373-HCO

EBERRTR

Eags

12

FXY/MI0 X 3
#HiEaE

FXRT /M4 X 10

N

By

== RURT YUY
ES

A5

eSS

TR /M4 X 12
VT

AR>Y

IEX

i

#HEE

LRI /M3 X 3
IERY /M3 X 3
#Hik

mx< /C4 X 8.7

BmESIE 56 HDT —I/N\—YREZSRL
TLREW,

NEEDLE BAR MECHANISM

DESCRIPTION

NEEDLE BAR

PLUG

SCREW

NEEDLE BAR CLAMP
SCREW

LINK

PIN

NEEDLE BEARING
WASHER

BLOCK

GUIDE

SCREW

LATCH

SPONGE

OIL STRING RETAINER

STRING

NEEDLE HOLDER
SCREW

SCREW

NEEDLE PLATE

SCREW

@ "xxxxxx" represents the gauge part.

QT.

- A A A - A A A

_ A AN -
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Please refer to the gauge part list (page 56).
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REF.NO. PART NO.

1 XXXXXX
2 251505-920
3 0045000
4 3030670
5 0070170
6 2515030
7 2079240
8 2009830
9 2615040
10 0045140
1 2615050
12 251500-911
13 0070810
14 0070190
15 XXXXXX
16 0070310

@ xxxXxxx |&7 —IIN—Y T,

EBERRTR

#HZ (8

LN— ($8)
NATURIV R /M5 X 10
INREEE

FEXT/IMA XS

o

g

LE A&

LN—

IEXT /M5 X 5

A

PN
EXRT /M6 X 3.5
FXY /M4 X 8
#H=Z @D

FRYIM25 X 6

BmESIE 56 HDT —I/N\—YREZSRL

TLIREL,

©

NEEDLE GUARD MECHANISM

DESCRIPTION

NEEDLE GUARD (REAR)
LEVER ASSEMBLY

BOLT

SPRING WASHER
SCREW

SHAFT
WASHER
RING
LEVER
SCREW

BLOCK

BRACKET

SCREW

SCREW

NEEDLE GUARD (FRONT)

SCREW

@ "xxxxxx" represents the gauge part.

QT.

- A A A - A A A

_ W A

Please refer to the gauge part list (page 56).
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REF.NO. PART NO.

a b~ wN =

© o N O

-
o

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28

@ xxxXxxx |&7 —IIN—Y T,

XXXXXX
1K302900000
0070780
262015-920
0070860

0045010
3030670
252006B0
2105860
262011-920

0045390
2520100
0070110
262013-920
007023A0

252002A0
0045390
2520340
2400620
0048050

2520030
2080280
2620160
0070180
0048020

2520040
2050610
2401020

EBERRTR

J—I\—
ANR—H—
Fhry
IW——& )
ERT/IMA X T

NATURIV K /M5 X 14
INZEE

i

FTAI—Ib

I+t (#8)

IEXT /M5 X 6
INGVRIIA b
FEXRT /M3 X 8
Ov K ()
FEXT /M4 X 16

7Sy
IEXT /M5 X 6
EfRY
EE

NAETY /M5

AL

B

AZ—

FRT /M4 X 6
T /M4

|
1A%
FE&

BmESIE 56 EDT —IIN\—VRESRBL
TLREW,

LOOPER
SPACER
SCREW

LOOPER HOLDER ASSEMBLY

SCREW

BOLT

SPRING WASHER
SHAFT

OIL SEAL

ECCENTRIC ASSEMBLY

SCREW

BALANCE WEIGHT

SCREW

CONNECTION ASSEMBLY

SCREW

CRANK
SCREW
SCREW
WASHER
NUT

BLOCK PIN
WASHER
COLLAR
SCREW
NUT

SHAFT
RING
WASHER

LOOPER DRIVE MECHANISM

DESCRIPTION QT.

G, — N =2 N =N - A A A - A A A

-2 JDNEEENEEEN .

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 56).
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=Y iE (1)

REF.NO. PART NO.

1 252500-910
2 2625370
3 2061190
4 2065630
5 2000980
6 0048320
7 252502-910
8 262537A0
9 2065660
10 2065650
1 2065640
12 2000980
13 0048320
14 252504A0
15 0045390
16 2525070
17 0070190
18 2525080
19 007020A0
20 2525090
21 2061330
22 XXXXXX
23 0055900
24 XXXXXX
25 0055900
26 206128-20
27 2065620
28 2065690
29 0045460
30 206125-20
31 2525100
32 0045390
33 2065710
34 0045390
35 2401190
36 2021750
37 2073580
38 2525160
39 2096730
40 0045390
41 2096720
42 0045430
43 2058570
44 204439A0
45 0070410
46 2525190
47 2525200
48 2525210
49 2525220
50 252523-910
51 2401250
52 2525250
53 2525430
54 0045140
55 2525260
56 2005550
57 2045850
58 2063660
59 2401220

60  252527-910
61 0070310

@ xxxXxxx |&7 —IIN—Y T,

EBERRTR

FXUAE
BT /M4
Jva
Ak, X ) FiR
Ee

NEBTFY /M4
=ExEUE
EBATRY /M4
TJva
1A

EIER S EEhX!)
e

NETY /M4
ZW (B)

IEXY /M5 X 6

=W (k)
ERY/IMA X8
ZW (F)

EXT /M4 X 10
HI\—

R EU B
X i
IR /C4 X 8
b= )Nl
BRI /C4 X 8

S NV ONT
>y ExX
FEiTEY

1ERT /M4 X 5
B N AVAIL)

E

IEXT /M5 X 6
TJva
1ERI /M5 X 6
AN=—

fi=pEeE i

ZxIb bk
EVRT /M3
L

IERT /M5 X 6

IFtoEy
IEXT /M4 X 4
Al &) BERN
e

mx< /M3 X 6

Ak

Ee

I+t
FAENES
I+tvtH
m/\%x
ANR—H—
T bk

IEXT /M5 X 5
BT

1k A5
E&
ouvy
EfE/ANX
i

EXTIM25 X 6

BmESIE 56 EDT —IIN\—VRESRBL

TLIREL,

FEED MECHANISM (1)

DESCRIPTION QT.

MAIN FEED BAR
SCREW
BUSHING
GUIDE BLOCK
WASHER

NUT

DIFFERENTIAL FEED BAR
SCREW

BUSHING

RING

DIFFERENTIAL FEED LINK
WASHER

NUT

GUIDE(RIGHT)

SCREW

GUIDE (LEFT)
SCREW
GUIDE (LOWER)
SCREW
COVER

OIL SHIELD

MAIN FEED DOG

SCREW

DIFFERENTIAL FEED DOG
SCREW

NEEDLE BEARING
LINK (MAIN FEED)
PIN

SCREW

NEEDLE BEARING

SHAFT
SCREW
BUSHING
SCREW
SPACER

OIL STRING
FELT
SCREW
SHAFT
SCREW

PIN

SCREW

BLOCK (FEED BAR GUIDE)
WASHER

SCREW

BLOCK

WASHER

ECCENTRIC
REGULATOR
ECCENTRIC RETAINER

SPRING WASHER
SPACER

NUT

SCREW

PIN

RING
WASHER
O RING
SPRING
CRANK

SCREW

a A A Ao - A - A _ A AN _ A A aa —_ A A aa a A A AN AN =N = —_ A A - A A _ A A aa

IR N G

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 56).
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REF.NO. PART NO.

a b~ wN =

© o N O

-
o

12
13
14
15

16
17
18
19
20

21
22
23

252539B910
2401290
007019A0
2401621
252533-920

0045310
2625410
0070580
2525310
262535-910

2625420
0070360
2525360
0070660
2625250

0073870
2113010
2625280
2401240
007021A0

2526580
3034480
0070190

EBERRTR

TS5 b (48)
oy
FEXY/M4A X 8
7S

L/\—

NAITVRIV R /M5 X 12
ARER

IR /M5 X 4

bk

DZACINC )]

HhZ—

FRY /M4 X 6
KT INZ
EMIRY /M4 X 3.5
AFv b

B Ry
INREESE

ZAR
ANR—H—
ERY/IMA X 12

A bwiN—
g
EXRT /M4 X 8

FEED MECHANISM (2)

DESCRIPTION QT.

BRACKET ASSEMBLY
O RING

SCREW

PLUG

LEVER

BOLT

BLOCK GUIDE
SCREW

BLOCK

LEVER ASSEMBLY

COLLAR
SCREW

SPRING

SCREW

NUT

SCREW

SPRING WASHER
GUIDE PLATE
SPACER

SCREW

STOPPER
WASHER
SCREW

_ A A N - - A A A _ A Ol -

NN =

NN
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REF.NO. PART NO.

1 263008-910
2 2530031

3 2402530

4 2402520

5 2530260

6 2530180

7 263007-920
8 0070210

9 253005-910
10 007025A0
1 2405850

12 2530280

13 2404740

14 0070100

15 XXXXXX

16 263000-910

17 2630030
18 2630040
19 274003-921
20 0045340
21 2630050
22 2061570
23 0070941
24 2740080
25 2630060

26 007060A0
27 253015A1

28 007019A0
29 0045810
30 0048050

31 001170-30

@ xxxXxxx |&7 —IIN—Y T,

EBERRTR

e ((H)
HAEF Y b
EfE/ N
EH#E/ N
T

R
RIE (1)
FRT /M4 X 12
eS|

FXY /M4 X 20

FTAIT—Ib
T4V H—H—R
Es

FRT /M3 X6
I (8

L/\—

XTUNZ

L/\—

Hho—

NATURIV /M6 X 14

Uy
Uy

B2 /M5 X 4.4
ES e

Lis—

EBfF% /M10 X 85
75w b

FEXRT /M4 X 8
NAXY /M5 X 20
NETY /M5

SENRT/C4 X9

BmESIE 56 EDT —IIN\—VRESRBL

TLIREL,

23

PRESSER FOOT MECHANISM

DESCRIPTION

ADJUSTING BAR
NUT

SPRING

SPRING
PRESSER BAR

OIL SHIELD

PRESSER BAR CLAMP ASSY.
SCREW

GUIDE

SCREW

OIL SEAL

FINGER GUARD

WASHER

SCREW

PRESSER FOOT ASSEMBLY

LEVER
SPRING
LEVER
COLLAR
BOLT

LINK
LINK
SCREW
SPRING
LEVER

SCREW
BRACKET
SCREW
SCREW
NUT

SCREW

@ "xxxxxx" represents the gauge part.

QT.

PO N GEEE - A A A A A N = — N G

RO SN

Please refer to the gauge part list (page 56).
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REF.NO. PART NO.

1 263306-920
2 0045140
3 2405780
4 0070390
5 2633000
6 263301-920
7 0045340
8 2633050
9 2400620
10 0048050
1 2710030
12 2082350
13 2025770
14 263303-920
15 0045340
16 2082350
17 2545070
18 2545180
19 2079250
20 2021760
21 2105860
22 2405760
23 0070080
24 254516-920
25 0070220
26 0070200
27 XXXXXX
28 2405840

@ xxxXxxx |&7 —IIN—Y T,

EBERRTR

IFtr
IEXT /M5 X 5
e

M= /M2.5 X 6
RS

A

ARV R /M6 X 14
EAFERY /M5

E&

NAETY /M5

#h

%

1E A%

7207

ARV S /M6 X 14

s
7o
ZIIVhk
faimng

FAIV—Ib
Hho—

FEXRI /M3 X 4
LN— (#8)
FEXT /M4 X 14

EXT/MA X 10
ATy A —
EEE

BmESIE 56 EDT —IIN\—VRESRBL

TLIREL,

25

ECCENTRIC
SCREW
WASHER
SCREW
CONNECTION

CRANK
BOLT
SCREW
WASHER
NUT

SHAFT
WASHER
RING
CRANK
BOLT

WASHER
BLOCK
CRANKSHAFT
FELT

OIL STRING

OIL SEAL

COLLAR

SCREW

LEVER ASSEMBLY
SCREW

SCREW
SPREADER
WASHER

SPREADER MECHANISM
DESCRIPTION Qr.
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
2
1
1

@ "xxxxxx" represents the gauge part.

Please refer to the gauge part list (page 56).
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REF.NO. PART NO.

263500-910
2540220
007022A0
254003B910
0045310

a b~ wN =

2028680
263548-9T0
254019C0
2540210
263542A9T0

© o N O

-
o

1 001817-2A0

12 2103190
13 263544-TAO
14 2010370
15 2084480

16 263543-TAO
17 263542B9T0

18 2010860
19 263542C9T0
20 2010680
21 2635490
22 2062020
23 3063010
24 0054470
25 2635500

26 007017A0
27 007019A0

EBERRTR

L= ($8)

Hho—

FXY /M4 X 14
e

NATURIV R /M5 X 12

EE

Tvvar (@)
TSy b
HIEA

RAF (H) Ga)

i

AT

Zm

EfEN\Z (38)
SFTv b

AT b
REF (@ ()
EfENZ ()
REF (B (59
EfEN % (38)

fot
AN—tf—
3B /NR

BB RS /C5 X 3
ol

EXT/IMA XS
EXY /M4 X 8

THREAD TENSION MECHANISM

DESCRIPTION

LEVER ASSEMBLY
COLLAR

SCREW

CRANK

BOLT

WASHER

TENSIONER ASSEMBLY
BRACKET

THREAD RELEASER
TENSION SPRING ASSEMBLY

SCREW STUD
TENSION DISC
SPRING SHIELD
SPRING (HEAVY)
RATCHET

NUT
TENSION SPRING ASSEMBLY
SPRING (MEDIUM)

TENSION SPRING ASSEMBLY
SPRING (LIGHT)

THREAD GUIDE
SPACER
SPRING
SCREW
THREAD GUIDE

SCREW
SCREW

QT.

_ A A oW W w w o w W = a2 A a [ I UL U
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REF.NO. PART NO.

2635280
007019A0
2635270
0070520
2635160

a b~ wN =

007019A0
2635170
0071540
2635540
0070620

© o N O

-
o

1 263518-920

12 0070541
13 263519-910
14 0071190
15 2635220

16 007019A0
17 2635230

18 210955A0
19 007018A0

20 2635240
21 2405740
22 0070310
23 2635250
24 3034480
25 0070190
26 2635260
27 0070410
28 1371080
29 2113880
30 0071671
31 2750340
32 2635520
33 263529-910
34 0045540
35 2635530
36 2535110
37 0045540

EBERRTR

RiE

ERT/MA X 8
KR8

SEXT /M6 X 10
TSk

FxY /M4 X 8
gy

FXY /M3 X 35
RZF

FRY /M3 X6

TSy b
ERI /M35 X6
HoE (#8)
M%< /M2 X 5
TS5y b

FxY /M4 X 8
%
FRY/MA X6

FES
TXI/M25 X 4
o

ES

FEXRY /M4 X 8

TSy
Mm% /M3 X 6
FAFm

[E#E/ N2
BRIt /M3

YR =

HE (1)
IERY /M3 X 3
R

IEXY /M3 X 3

NEEDLE & SPREAD HANDLING

THREAD GUIDE
SCREW
THREAD GUIDE
SCREW
BRACKET

SCREW

THREAD TAKE-UP

SCREW

THREAD SUPPORT

SCREW

BRACKET
SCREW

DESCRIPTION

THREAD GUIDE ASSEMBLY

SCREW
BRACKET

SCREW
THREAD GUIDE
WASHER
SCREW
THREAD GUIDE

WASHER
SCREW
THREAD GUIDE
WASHER
SCREW

BRACKET
SCREW
TENSION DISC
SPRING
SCREW

KNOB
THREAD GUIDE

THREAD GUIDE ASSEMBLY

SCREW
THREAD GUIDE

THREAD GUIDE
SCREW

QT.
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TRigY iR

REF.NO. PART NO.

1 253691-910
2 0045140
3 2635470
4 2535250
5 2401150
6 3038650
7 2005550
8 0045540
9 2535260
10 0045540
1 2005550
12 2535270
13 2535280
14 0070870

15 007023A0

16 007019A0

17 3034480
18 2536120
19 2536140
20 3034480
21 0043250
22 2536130
23 0045540
24 2635510
25 2103531
26 0070080
27 253533D0
28 2105850
29 0070310
30 1371080
31 0071671
32 2113880
33 2750340
34 0070430
35 2635560

36 007018A0
37 2536150

EBERRTR

THRig
IEXT /M5 X 5
750w b

i

5= AW

oury

LE At

IEXY /M3 X 3
&

ERXT /M3 X 3

LE AR

A bwiN—

bt IALS
BT /M3
TXY /M4 X 16

FxY /M4 X 8
%2

T3y b
RERN

g

NARIV N /M4 X 6
R

1ERT /M3 X 3
75w bk

o

EXT /M3 X 4
i

EEE
FEXRT/M25 X 6
FEF M

AT /M3
ER A

YR =

Mmx3 /M4 X 8
RiE

FRY/MA X6

LOOPER THREAD HANDLING

THREAD TAKE-UP
SCREW
BRACKET

SHAFT

SPRING

O RING
RING
SCREW
SHAFT
SCREW

RING
STOPPER
SPRING
SCREW
SCREW

SCREW
WASHER
BRACKET
THREAD GUIDE
WASHER

BOLT

THREAD SUPPORT
SCREW

BRACKET

THREAD GUIDE

SCREW
THREAD GUIDE
WASHER
SCREW
TENSION DISC

SCREW
SPRING

KNOB

SCREW
THREAD GUIDE

SCREW
THREAD GUIDE

DESCRIPTION
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e (1)

REF.NO. PART NO.

2550030
2401360
2107660
0045140
2530180

a b~ wN =

2550210
2550390
2550050
007018A0
2401430

© o N O

-
o

11 1L700200000
12 2640030

13 007018A0
14 264004-910

15 0048210
16 2400060
17 2021990

18 255010A910
19 007018A0

20 2068400
21 2021990
22 2001360
23 2021990
24 2745860

N T
)bk
ke

LIERY /M5 X 5
JHPRIT

AN
INA T

SvF
FEXT/MA X 6
Fai—7

Fa—7
WET
EXY/IMA X 6
EHE
ANEBT Y /M4

Fai—7
9507
TEhE
TXY /M4 X 6
Fai—7

IS
=

95207
MFERD

EBERRTR

LUBRICATION MECHANISM (1)

DESCRIPTION

PIPE

FELT

PIN
SCREW
OIL SHIELD

FELT
PIPE
LATCH
SCREW
TUBE

TUBE
OIL RELEASE PLATE
SCREW

OIL SPLASH PIPE
NUT

TUBE

CLAMP

OIL SPLASH PIPE
SCREW

TUBE

CLAMP

JOINT

CLAMP
JOINT SCREW

QT.

G A A _a AN 2 A a A A A A A A A
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e (2)

REF.NO. PART NO.

1 255000-920
2 005138B0
3 202287A0
4 0045040

5 2551550

6 264013-910
7 2550240

8 2550250

9 2550260

10 2550270

1 2640320

12 0071050

13 0070260

14 2550190

15 0045140

16 209408A0
17 209409A0

18 2094100
19 0070110
20 0048000
21 0045310
22 2745920

BRI
FA)IN>
T /HI X 12
E

NATVRIV b /M8 X 20
oury

K7 ()
h
A—%—
A—2—
A—2—

HIN—

T2 /M4 X 40
FEXT/IM4E X 25
T A —LRA—)b
1IE% /M5 X 5

J4I1b% (R)
JaIbE ()
9507
FEXT /M3 X 8
NEBEFY M3

NATVRIV R /M5 X 12
HHF

LUBRICATION MECHANISM (2)

OIL RESERVOIR
SCREW
WASHER

BOLT

O RING

PUMP ASSEMBLY
SHAFT

ROTOR

ROTOR

ROTOR

COVER
SCREW
SCREW
WORM WHEEL
SCREW

FILTER (INSIDE)
FILTER (OUTSIDE)
CLAMP

SCREW

NUT

BOLT
JOINT

DESCRIPTION

QT.

N = NN = N = — A 01 &

O = -






HREE HR DEVICE

REF.NO. PART NO. BRI DESCRIPTION QrT.
1 2550130 #AaEes (F) NEEDLE COOLER (LOWER) 1
2 0070100 FXI /M3 X6 SCREW 2
3 2550140 Jx)bk FELT 1
4 2107660 5<% PIN 1
5 2401170 Fa—7 TUBE 1
6 2061150 TS5y b BRACKET 1
7 007017A0 ERYIMA X5 SCREW 1
8 2021750 iaImiR OIL STRING 1
9 2001550 9507 CLAMP 2
10 2550150 >)aviavy (F) SILICONE OIL RESERVOIR (LOWER) 1
11 2550160 = CAP 1
12 004210-HUO LEZRT /M4AX12 SCREW 1
13 264016-910 >)avavy ($8) SILICONE OIL RESERVOIR ASSY. 1
14 2403670 AT Ty SPRING PIN 2
15 2070680 JT)bbk FELT 1
16 0049280 2 SCREW 2






FxRIEST B m PARTS FOR SEMI-SUBMERGED INSTALLATION

REF.NO. PART NO. ERama R DESCRIPTION QrT.
1 2063380 gvyavdi RUBBER CUSHION 4
2 2590000 b= REST BOARD 2
3 0045120 INATURIL /M8 X 55 BOLT 4
4 0070930 EAFRY /M5 SCREW 4
5 2054670 AR—H— SPACER 4
6 2057640 Vagi PN RUBBER CUSHION 4
7 2057650 SAF— LINER 4
8 2063360 kRS b /M8 NUT 4
9 2063370 S WASHER 12
10 2063290 THEER TREADLE CHAIN GUIDE 1
11 0070270 FRI /M5 X 8 SCREW 2
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Ria

REF.NO.

a b~ wN =

© o N O

-
o

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37

PART NO.

000100A9P0
000101-PAO
000102-PAO
0001030
004066-HUO

004067-HUO
000104-PAO
000104APAO
0001160
004068-HUO

0001050
303067A0
004067-HUO
000106-PAO
0001070

000108-PAO
000109-PAO
0041130
0048030
0001100

004065-HUO
0048030
000111-PAO
004065-HUO
0048030

000112A0
004065-HUO
0048030
000104-PAO
000104APAO

0001160
004068-HUO
0001130
0001140
0001150

0001170
007370-HUO

EBERRTR

231 ($8) (5Aaz
A2V RiE(L)
A2V RE(T)
EEMAN
FRNRI /M5 X 14

NBFY /M5
TSy b (3AII)
727y b (2AIT)
RIVA—

FNNXT /M6 X 16

RITHE
INREEE
NAEF Y b /M5
=M

oLy

LA

75w b
FARINZY /M4 X 20
NATFY /M4
RiEtE

FANNZXY IME X 12
ANEBT Y /M4
2= |
FANNZY /ME X 12
NAT Y /M4

RIERE (5 A7)
FANNERT /M4 X 12
ANAT Y /M4
T34y bk (3AIL)
TSy~ (2AK3L)

RIVE—

FNPNRT /M6 X 16
i

FrvS

e

INZ RS
NETY /M6

DESCRIPTION

THREAD STAND ASSY.(5-SPOOL)
COLUMN PIPE (UPPER)
COLUMN PIPE (LOWER)

JOINT

SCREW

NUT
BRACKET (3-SPOOL)
BRACKET (2-SPOOL)
HOLDER

SCREW

SPOOL PIN
SPRING WASHER
NUT

SPOOL TRAY
CUSHION

SPOOL RETAINING FIN
BRACKET

SCREW

NUT

THREAD GUIDE BAR

SCREW
NUT
BRACKET
SCREW
NUT

THREAD GUIDE BAR (5-SPOOL)
SCREW

NUT

BRACKET (3-SPOOL)

BRACKET (2-SPOOL)

HOLDER
SCREW
THREAD GUIDE
ROD CAP
WASHER

SPRING WASHER
NUT

THREAD STAND

QT.
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Packed in accessory



EMAEm (1)

REF.NO. PART NO.

a b~ wN =

© o N O

-
o

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39
40

41
42
43
44

260051-PDO
258013-910
007020A0
3034480
2645020

2645030
260059-PBO
007019A0
007021A0
260063-PDO

2500130
2401980
2011910
0045390
2100250

2502630
0070090
260069-910
0070340
2045850

250052BPD1
260062-PB0
007019A0
007021A0
260067-PDO

2500130
2401980
2011910
0045390
250050APDO

0070270
206601A0
0070790
2064390
2045850

0070790
2019130
0051130
0055400
2019140

2064600
0070280
257718A0
0071200

EBERRTR

Ny RAN— ()
HEREA
FEXY/MA X 6
e

BER ()

fZA ()
BiAN— ()
FRY /M4 X 8
FRT /M4 X 12
BiA/N— (48)

EAFRY /M4
FiTEY
INRES
1EXY /M5 X 6
RENLE A

75w b
SEXT /M3 X5
@B/ —
EXRI /M5 X 10
FEs

Ny RAN— ()
giAN— ()
EXRT /M4 X 8
FERT /M4 X 12
BIA/N— (8)

EfFxY /M4
FTEY
INRES
1EXY /M5 X 6
BIAN— ()

XY /M5 X 8
KT

EXY /M5 X 6
EEES]

e

ERI /M5 X 6

ANE
FxT/C5X55
NAXY /W1 X 6
TS5y b SINA 2 B—

RS
EXT /M5 X 10
ESn
FNZY /M2 X 3

SPECIFIC PARTS (1)

DESCRIPTION QT.

BED COVER (LEFT)
FABRIC GUIDE

SCREW

WASHER

FABRIC GUIDE (RIGHT)

FABRIC GUIDE (LEFT)
FRONT COVER (LEFT)
SCREW

SCREW

FRONT COVER ASSEMBLY

SCREW

PIN

SPRING WASHER
SCREW
CUSHION

BRACKET

SCREW
AUXILIARY COVER
SCREW

WASHER

BED COVER (RIGHT)
FRONT COVER (LEFT)
SCREW

SCREW

FRONT COVER ASSEMBLY

SCREW

PIN

SPRING WASHER
SCREW

FRONT COVER (SMALL)

SCREW
FABRIC GUARD
SCREW
FABRIC GUARD
WASHER

SCREW

CLAMP PLATE

SCREW

SCREW

TAPE BINDER BRACKET

WASHER
SCREW
GUIDE
SCREW

A AN AN N 2N =N AN W A A A A A NN =2 N = NN W N SN A NN a
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Packed in accessory
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EMAEm (2)

REF.NO. PART NO.

1 000257A9S0
2 000247-SA0
3 0002700
4 0002530
5 0002500
6 0014480
7 000251-SA0
8 0049130
9 0002520
10 3030670
1 0002260
12 2045850
13 0002530
14 0002540
15 0051610
16 0002550

17 000256-SA0
18 007023A0
19 0048030

BB R
T=THAK ()

F—78
2
i
755 b

2R /C9 X 5.2
TS50 b
A% /5.8
AT /M5
INREESR

NAETY /M5
e

FErEY
RIVE—
X /C5 X 8

TS5y b
RILE—

TXI /M4 X 16
NATFY /M4

SPECIFIC PARTS (2)

DESCRIPTION QT.

TAPE GUIDE ASSEMBLY
TAPE BASE

WASHER

SHAFT

BRACKET

SCREW
BRACKET
SCREW

SCREW

SPRING WASHER

NUT
WASHER
PIN
HOLDER
SCREW

BRACKET
HOLDER
SCREW
NUT

AN DNMNDNDDN NN W -~ = A A A
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E/AEm (3)

REF.NO. PART NO.

1 2530290
2 250052CPD1
3 5C000609200
4 0045390

5  6G006909T00
6 2403050

7 260060-PBO

8 007021A0

9  6C00070PDO0
10 2500130

11 2401980

12 2011910

13 0045390

14 2100250

15 250025-MEO

16 007018A0

17 2500260
18 0070280
19 2500270
20 3069200
21 0045140
22 2500280
23 007018A0
24 2023400
25 2500660

26 6K002800000

27 2091730
28 0070190

ERE2R
TA4VH—H—F
Ny RFANR= (F)
IFtr (8
IERY /M5 X 6
VIS VACING )

DatimpN
BAN— ()
EXT/IMA X 12
mAN— ()
EfFxY /M4

FiTEY
INRES
1EXT /M5 X 6
RENLE X
#IH/N— ()

FERI/IMA X6
750w b
SEXRT /M5 X 10
i

Y

IERY /M5 X 5
A wiN—
EXY/IMA X 6
|E= A3

ES

HEA
%
FXRI /M4 X 8

SPECIFIC PARTS (3)

DESCRIPTION QT.

FINGER GUARD

BED COVER (LEFT)
ECCENTRIC ASSEMBLY
SCREW

BELT COVER ASSY.

RUBBER CUSHION
FRONT COVER (LEFT)
SCREW

FRONT COVER ASSEMBLY
SCREW

PIN
SPRING WASHER
SCREW

CUSHION

FRONT COVER (SMALL)

SCREW
BRACKET
SCREW
SHAFT
PIN

SCREW
STOPPER
SCREW
SPRING
PLUG

FABRIC GUARD

WASHER
SCREW

A A A AN _ AN W - P R G A N A
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ERgka (4)
FT&RE

REF.NO. PART NO.

asr WON -

N
S© ® N o

12
13

14
15

16
17
18

19
20

21
22
23

24
25

26
27
28

29
30

31
32
33

34
35

36
37
38

39
40

41
42
43

44
45

4B001109200
007023A0
4C000700000

0045390
2710010

0045380
2555020
2067480

2021760
2400970

2403110
2050610
204052A0

255503-920
0045010

2021740
2021750
2555040

0070090
0045450

2555050
2079250
6A006809100

2400990
255508-20

0045150
3061050
2625420

0045430
2025220

2070450
255507-910
0045470

3063940
0051090

2555090
0070360
2041610

2555100
0070280

2555130
2555110
0070100

2555150
0070080

EBERRTR

=N

FXY /M4 X 16
750y

T /M5 X 8
(%

IERT /M4 X 6
o

ZxTIbbk
iaImiR

%

FE

1A

FAI—)b

LN— (48)
ARV S /M5 X 14

FiepEe i

bi=pEeE i

ZvF

SEXRY /M3 X5
IERY /M3 X4

ZxTIbbk

7>y b ($8)
——RURTUY
o

ARV S /M6 X 14
|EZ A

HZ—

LERT /M4 X 4

1|

S

EXZRE ()
IERY /M6 X 5
EXR

XY /C3X55

THAZE
FEXT/MA X 6
AR

TART
EXT /M5 X 10

B RY /M4
ESn

FRI /M3 X 6
Ik
SEXT/IM3 X 4

SPECIFIC PARTS (4)

DESCRIPTION

CONNECTION
SCREW
CRANK

SCREW
PIN

SCREW
SHAFT
FELT

OIL STRING
PLUG

WASHER
RING
OIL SEAL

LEVER ASSEMBLY
BOLT

OIL WICK
OIL WICK
LATCH

SCREW
SCREW

BLOCK
FELT
BRACKET ASSEMBLY

NEEDLE BEARING
SHAFT

BOLT
SPRING
COLLAR

SCREW
RING

WASHER
UPPER KNIFE HOLDER ASSEMBLY
SCREW

UPPER KNIFE
SCREW

LOWER KNIFE HOLDER
SCREW
LOWER KNIFE

LOWER KNIFE CLAMP
SCREW

SCREW
GUIDE
SCREW

CHIP GUARD
SCREW

FT DEVICE
QT.
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ERM&Ekm (5)

REF.NO. PART NO.

306473-UAO
0049040
306474A0
0049050
009050-9U0

a b~ wN =

205468-UAO
205469-UAO
3034480
0040120
306469A9S0

© o N O

-
o

1 306468ASA0

12 0049130
13 306466ASA0
14 0048350

15 000383-SA0

16 0040140
17 0048030
18 0040120
19 0048030
20 3064640
21 3064630
22 0012850
23 3064620
24 000233-SA0
25 0040120
26 0048030
27 3064670
28 0003860

EBERRTR

E=
AxY (m 3.5
TS b STBE
AKxI/ 4.5
YBE (Lv k)

mB= (A)

B (B)

EE

XY/ MAXT 2
=LA Z>V K ()

HItH
AR /58
28 R
REFY /M8
7545y b

ERT/M4A X 25
NEBTY /M4
FEXI/MA X 12
ANEBT Y /M4
E

Hho—

BT /C4
J—)VER
75w bk
FXI /M4 X 12

NAEFY /M4
fHBHHE
Frv7

SPECIFIC PARTS (5)

DESCRIPTION QT.

WASTE CHUTE TOP
SCREW

BRACKET

SCREW

WASTE CHUTE SET

WASTE CHUTE TOP (A)
WASTE CHUTE TOP (B)
WASHER

SCREW

REEL STAND ASSEMBLY

THREAD STAND BASE
SCREW

COLUMN PIPE

NUT

BRACKET

SCREW
NUT
SCREW
NUT
SHAFT

COLLAR
SCREW
REEL GUIDE
BRACKET
SCREW

NUT
ROD
ROD CAP

. . _ A A W - = N DN A _ N AW -

N = NDNDN

N
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SREkm (6)
MDEE (1)

REF.NO. PART NO.

4B001609100
4B001209200
007023A0

4C000800000
1J600400000

a b~ wN =

0048060
1D000200000
0045470
3062380
3062390

© o N O

-
o

1 4W000100000

12 0070830
13 4C001309100
14 2560460
15 0045470
16 0045480
17 2560120
18 3065000
19 3062430

20 240114B0

21 4C000900000

22 0070830
23 2560410
24 2560420
25 0070100
26 2560080
27 2560090
28 2040230
29 2560480

30 256011A0

31 0070830
32 45001100000
33 2045850
34 0070270
35 0045140

36 6A008000000

37 2103070
38 0070660
39 3034480
40 2502570
41 2028750
42 0070090
43 6G003909T00
44 0070200

EiELE2E
Av K (#8)
Ay kK
FXT /M4 X 16
A FER
it

NATY b~ /M6
NETY /M6
ERI /M6 X 5
TJva
=K7Y

INTGVATTA b
mx< /M4 X 10
9> ($8)
A)—=7
LEXT /M6 X 5

IEXT /M6 X 8
7oy F
T
AR (i)

ER VA

95y

mx /M4 X 10
B R /M3
LEX#R

FEXI /M3 X 6

Bty
ity

EE

Sy /M5
HIN\—

m=< /M4 X 10
T

e

SEXT /M5 X 8

LERT /M5 X 5

TS5y b
HAREEE
Rt /M4
EE
TAH—=FR

e

FEXT /M3 X5

MD A/\— (48)
EXRT/IMA X 10

DESCRIPTION

CONNECTION ASSEMBLY
CONNECTION

SCREW

BALL STUD
CONNECTING ROD

NUT

NUT

SCREW

BUSHING
NEEDLE BEARING

BALANCE WEIGHT
SCREW
CRANK ASSEMBLY
SLEEVE
SCREW

SCREW

CLUTCH

PIN

GUIDE PLATE ASSEMBLY
SPRING

CRANK
SCREW
SCREW
SET PLATE
SCREW

PIN

INDICATOR
WASHER
BUTTERFLY NUT
COVER

SCREW
PIN
WASHER
SCREW
SCREW

BRACKET
WASHER
SCREW
WASHER
EYE GUARD

WASHER

SCREW

MD COVER ASSEMBLY
SCREW

SPECIFIC PARTS (6)

MD DEVICE (1)
QT.
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E/Rgkm (7)
MDRE (2)

REF.NO. PART NO.

a b~ wN =

© o N O

-
o

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39
40

41
42
43
44
45

46
47
48
49
50

51

6A007509P00
3063640
2560250
2560220
6A007400000

0045140
45001000000
5K000800000
45001200000
0045540

2024330
2560240
0070100
3511880
0070100

6A007700000
007019A0
3511910
2016290
3511900

3511890
2079240
2105330
2105320
0052920

256019-910
0045350
6A007800000
007019A0
256034A910

2109300
0045280
0048030
2560380
0045730

2560390
0045540
256039A0
0045540
6A00790PD00

0040260
0045030
256063-910
2560140
2401020

2025770
0070740
2560310
1J600500000
2011850

007019A0

EBERRTR

TZ4w b
Jwva
L

O0—5—
TZ4y b

IEXT /M5 X 5
7o b
HA K

&

LRI /M3 X 3

e
L/\—
EXRI /M3 X 6
LN—
ERI /M3 X6

TS5y b
FEXY/M4A X 8
TSy b

1E X &G
750w b

JNZ

Eg

E2 A S

VESS
IERT/C3 X 2.7

a—>— (48)
IEXT /M3 X 4
TS5y b
FRI /M4 X 8
7S50 b

m/\x
NATURIV S /M4 X 12
NATY /M4

A bwiN—
TR /M4 X 5

L—REA
1ERT /M3 X 3
L—RER
IEXT /M3 X 3
750w b

NATVRIV K /M6 X 12
NATURIV K /M6 X 20
Gz

i

EE

IE X8R

SEXT /M5 X5
BRY /M4
ES|

EEE

FEXT/MA X 8

DESCRIPTION

BRACKET
BUSHING
SHAFT
ROLLER
BRACKET

SCREW
BRACKET
GUIDE
SHAFT
SCREW

WASHER
LEVER
SCREW
LEVER
SCREW

BRACKET
SCREW
BRACKET
RING
BRACKET

SPRING
WASHER
SPRING
THUMB NUT
SCREW

ROLLER ASSEMBLY
SCREW

BRACKET

SCREW

BRACKET

SPRING WASHER
BOLT

NUT

STOPPER
SCREW

LACE GUIDE
SCREW
LACE GUIDE
SCREW
BRACKET

BOLT

BOLT

SHAFT ASSEMBLY
SHAFT

WASHER

RING
SCREW
SCREW
GUIDE
WASHER

SCREW

SPECIFIC PARTS (7)

MD DEVICE (2)
QT.

A A A AW A A A A A A A A aN AN 2 DN A N = a a A A AN - N 2N =N A AN - DN N 2 a N =

N = NN -~
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PART NO. PAGE REF.NO. PART NO. PAGE REF.NO. PART.NO. PAGE REF.NO. PART.NO. PAGE REF.NO. PART.NO PAGE REF.NO.
000100A9P0 41 1 0045390 19 15 0070100 49 43 0070660 5 19 2050610 17 27
000101-PAO 41 2 0045390 19 32 0070100 53 25 0070660 21 14 2050610 49 12
000102-PAO 41 3 0045390 19 34 0070100 55 13 0070660 53 38 2050881 3 5
0001030 41 4 0045390 19 40 0070100 55 15 0070740 55 47 2054670 39 5
000104APAO 41 8 0045390 43 14 0070110 17 13 0070780 17 3 205468-UAO 51 6
000104APAO 41 30 0045390 43 29 0070110 3% 19 0070790 43 33 205469-UA0 51 7
000104-PAO 41 7 0045390 47 4 0070170 15 5 0070790 43 36 2057640 39 6
000104-PAO 41 29 0045390 47 13 007017A0 3 " 0070810 15 13 2057650 39 7
0001050 41 1 0045390 49 4 007017A0 27 26 0070820 7 17 2058570 19 43
000106-PAO 41 14 0045410 9 24 007017A0 37 7 0070820 9 22 2060530 13 7
0001070 41 15 0045430 5 13 0070180 17 24 0070830 53 12 2060630 13 10
000108-PAO 41 16 0045430 19 42 007018A0 3 14 0070830 53 22 2061150 37 6
000109-PAO 41 17 0045430 49 29 007018A0 5 24 0070830 53 31 2061190 19 3
0001100 41 20 0045450 9 6 007018A0 29 19 0070840 7 " 206125-20 19 30
000111-PAO 41 23 0045450 49 20 007018A0 31 36 0070840 7 14 206128-20 19 26
000112A0 41 26 0045460 19 29 007018A0 33 9 0070860 17 5 2061330 19 21
0001130 41 33 0045470 9 9 007018A0 33 13 0070870 31 14 2061570 23 22
0001140 41 34 0045470 9 N 007018A0 33 19 0070890 5 14 2062020 27 22
0001150 41 35 0045470 9 14 007018A0 47 16 0070930 39 4 2063290 39 10
0001160 41 9 0045470 9 16 007018A0 47 23 0070941 23 23 2063360 39 8
0001160 41 31 0045470 9 18 0070190 15 14 0071050 3B 12 2063370 39 9
0001170 41 36 0045470 1 10 0070190 19 17 0071190 29 14 2063380 39 1
0002260 45 1 0045470 110515 0070190 21 23 0071520 1 5 2063660 19 58
000233-SA0 51 24 0045470 " 17 0070190 29 25 0071530 1 4 2064390 43 34
000247-SA0 45 2 0045470 1 19 0070190 47 28 0071540 29 8 2064600 43 M
0002500 45 5 0045470 49 33 007019A0 5 16 0071671 29 30 2065240 13 15
000251-SA0 45 7 0045470 53 8 007019A0 7 16 0071671 31 31 2065620 19 27
0002520 45 9 0045470 53 15 007019A0 21 3 0072680 " 6 2065630 19 4
0002530 45 4 0045480 53 16 007019A0 23 28 007370-HUO 41 37 2065640 19 N
0002530 45 13 0045540 13 18 007019A0 27 27 0073790 5 2 2065650 19 10
0002540 45 14 0045540 13 19 007019A0 29 2 0073870 21 16 2065660 19 9
0002550 45 16 0045540 29 34 007019A0 29 6 009050-9U0 51 5 2065690 19 28
000256-SA0 45 17 0045540 29 37 007019A0 29 16 1371080 29 28 2065710 19 33
000257A9S0 45 1 0045540 31 8 007019A0 31 16 1371080 31 30 2065900 3 4
0002700 45 3 0045540 31 10 007019A0 43 8 179040-050 13 14 206601A0 43 32
000383-SA0 51 15 0045540 31 23 007019A0 43 23 179107-050 5 8 2067480 49 8
0003860 51 28 0045540 55 10 007019A0 55 17 1B001400000 13 3 2068370 9 12
001070-30 23 31 0045540 55 37 007019A0 55 29 1D000200000 53 7 2068370 9 34
0012850 51 22 0045540 55 39 007019A0 55 51 1J600400000 53 5 2068400 33 20
0014480 45 6 0045550 9 8 0070200 13 5 1J600500000 55 49 2070450 49 31
001817-2A0 27 1 0045550 9 20 0070200 25 26 1K302900000 17 2 2070680 37 15
0040120 51 9 0045550 1" 9 0070200 53 44 1L700200000 33 M 2073580 19 37
0040120 51 18 0045550 1" 13 007020A0 19 " 19 2000980 19 5 2079240 15 7
0040120 51 25 0045560 9 25 007020A0 43 3 2000980 19 12 2079240 556 22
0040140 51 16 0045730 55 35 0070210 23 8 2001360 33 22 2079250 25...19
004016-HUO 5 27 0045810 23 29 007021A0 5 5 2001550 37 g 2079250 49 22
0040190 9 38 0045920 1" 2 007021A0 5 10 2005550 19 56 2080280 17 22
0040260 55 41 0048000 35 20 007021A0 7 2 2005550 31 7 2081731 3 8
004065-HUO 41 21 0048020 17 25 007021A0 7 3 2005550 31 1N 2082350 25 12
004065-HUO 41 24 0048030 41 19 007021A0 13 12 2009830 15 8 2082350 25 16
004065-HUO 41 27 0048030 41 22 007021A0 21 20 2010370 27 14 2084480 27 15
004066-HUO 41 5 0048030 41 25 007021A0 43 9 2010680 27 20 2091730 47 27
004067-HUO 41 6 0048030 41 28 007021A0 43 24 201074A0 9 36 209408A0 35 16
004067-HUO 41 13 0048030 45 19 007021A0 47 8 2010860 27 18 209409A0 35 17
004068-HUO 41 10 0048030 51 17 0070220 25 25 2011850 55 50 2094100 35 18
004068-HUO 41 32 0048030 51 19 007022A0 7 7 2011910 43 13 2096720 19 41
0041130 41 18 0048030 51 26 007022A0 27 3 2011910 43 28 2096730 19 39
004210-HUO 37 12 0048030 55 33 007023A0 5 25 2011910 47 12 2100250 43 15
0043250 31 21 0048050 17 20 007023A0 9 3 2016290 55 19 2100250 47 14
0045000 15 3 0048050 23 30 007023A0 17 15 2019130 43 37 2103070 5 18
0045010 17 6 0048050 25 10 007023A0 31 15 2019140 43 40 2103070 53 37
0045010 49 15 0048060 53 6 007023A0 45 18 2021740 49 16 2103190 27 12
0045030 55 42 0048210 33 15 007023A0 49 2 2021750 19 36 2103531 31 25
0045040 35 4 0048320 19 6 007023A0 53 3 2021750 37 8 2105320 55 24
0045120 39 3 0048320 19 13 007025A0 23 10 2021750 49 17 2105330 55 23
0045140 1 21 0048350 51 14 0070260 35 13 2021760 25 20 2105850 31 28
0045140 15 10 0049040 51 2 0070270 39 1" 2021760 49 9 2105860 17 9
0045140 19 54 0049050 51 4 0070270 43 31 2021990 33 17 2105860 25 21
0045140 25 2 0049130 45 8 0070270 53 34 2021990 3 21 2106790 3 12
0045140 31 2 0049130 51 12 0070280 1 3 2021990 33 23 2106790 3 13
0045140 33 4 0049280 37 16 0070280 43 42 2022860 9 37 2107660 33 3
0045140 35 15 0051090 49 35 0070280 47 18 202287A0 35 3 2107660 37 4
0045140 47 21 0051130 43 38 0070280 49 40 2023400 47 24 2109300 55 31
0045140 53 35 005138B0 35 2 0070310 15 16 2024330 5 M 210955A0 29 18
0045140 55 6 0051610 45 15 0070310 19 61 2025220 49 30 2113010 21 17
0045150 49 26 0052920 55 25 0070310 29 22 2025770 25 13 2113880 29 29
0045230 9 27 005373-HCO 13 21 0070310 31 29 2025770 55 46 2113880 31 32
0045280 55 32 0054470 27 24 0070340 43 19 2028680 27 6 2121860 13 16
0045310 21 6 0055400 43 39 0070360 21 12 2028750 5 22 2400010 3 1
0045310 27 5 0055900 19 23 0070360 49 37 2028750 53 41 2400060 33 16
0045310 3% 21 0055900 19 25 0070390 25 4 2040230 53 28 2400520 3 6
0045340 9 5 0070080 25 23 0070410 19 45 204052A0 49 13 2400620 17 19
0045340 23 20 0070080 31 26 0070410 29 27 2041610 49 38 2400620 25 9
0045340 25 7 0070080 49 45 0070430 7 4 2042930 9 26 2400970 49 10
0045340 25 15 0070090 5 21 0070430 31 34 204439A0 19 44 240098-20 13 8
0045350 55 27 0070090 43 17 0070520 29 4 2045850 19 57 2400990 49 24
0045380 49 6 0070090 49 19 0070541 29 12 2045850 43 20 2401010 13 9
0045390 9 33 0070090 53 42 0070580 21 8 2045850 43 35 2401020 55 45
0045390 17 1 0070100 23 14 007060A0 23 26 2045850 45 12 2401020 17 28

0045390 17 17 0070100 37 2 0070620 29 10 2045850 53 33 2401100 3 7
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PART NO.
240114B0
2401150
2401170
2401190
2401220
2401230
2401240
2401250
2401290
2401360

2401430
2401621
2401980
2401980
2401980
2402261
2402270
2402290
2402520
2402530

2403050
2403110
2403670
2404740
2405740
2405760
2405780
2405840
2405850
2500030

2500040
2500130
2500130
2500130
2500200
250025-MEOQ
2500260
2500270
2500280
2500490

250050APDO
2500510
250052BPD1
250052CPD1
2500660
250069A0
250071-910
250074APD1
2501170
2501480

2502570
2502630
2505060
2505060
250508-910
2505140
2505240
2505250
250526B910
251007L0

2510171
2510180
251500-911
2515030
251505-920
252002A0
2520030
2520040
252006B0
252008-920

252009-920
2520100
2520340
252500-910
252502-910
252504A0
2525070
2525080
2525090
2525100

2525160
2525190
2525200
2525210
2525220
252523-910
2525250
2525260
252527-910
2525310

PAGE REF.NO
53 20
31 5
37 5
19 35
19 59

7 18
21 19
19 51
21 2
33 2
33 10
21 4
43 12
43 27
47 1

5 7

3 9
13 2
23 4
23 3
47 6
49 1
37 14
23 13
29 21
25 22
25 3
25 28
23 1"

7 9

7 10
43 1
43 26
47 10

3 10
47 15
47 17
47 19
47 22

7 13
43 30

5 23
43 21
47 2
47 25

7 12

7 8

7 1

3 3

3 2
53 40
43 16

9 7
1" 8

9 10

9 2
1 20

9 3
1" 1

7 15
13 1"
13 13
15 12
15 6
15 2
17 16
17 21
17 26
17 8

9 4

9 2
17 12
17 18
19 1
19 7
19 14
19 16
19 18
19 20
19 31
19 38
19 46
19 47
19 48
19 49
19 50
19 52
19 55
19 60
21 9

PART NO.
252533-920
2525360
2525398910
2525430
2526580
2530031
253005-910
253015A1
2530180
2530180

2530260
2530280
2530290
2535110
2535250
2535260
2535270
2535280
253533D0
2536120

2536130
2536140
2536150
253691-910
254003B910
254019C0
2540210
2540220
2545070
254516-920

2545180
255000-920
2550030
2550050
255010A910
2550130
2550140
2550150
2550160
2550190

2550210
2550240
2550250
2550260
2550270
2550390
2551550
2555020
255503-920
2555040

2555050
255507-910
255508-20
2555090
2555100
2555110
2555130
2555150
2560080
2560090

256011A0
2560120
2560140
256019-910
2560220
2560240
2560250
2560310
256034A910
2560380

2560390
256039A0
2560410
2560420
2560460
2560480
256063-910
258013-910
2590000
260044-TDO

2600450
2600460
2600470
260048-PDO
260049-TBO
260051-PDO
2600560
260057-PB0
260059-PBO
260060-PBO

PAGE REF.NO
21 5
21 13
21 1
19 53
21 21
23 2
23 9
23 27
23 6
33 5
23 5
23 12
47 1
29 36
31 4
31 9
31 12
31 13
31 27
31 18
31 22
31 19
31 37
31 1
27 4
27 8
27 9
27 2
25 17
25 24
25 18
35 1
33 1
33 8
33 18
37 1
37 3
37 10
37 1"
35 14
33 6
35 7
35 8
35 9
35 10
33 7
35 5
49 7
49 14
49 18
49 21
49 32
49 25
49 36
49 39
49 42
49 41
49 44
53 26
53 27
53 30
53 17
55 44
55 26
55 4
55 12
55 3
55 48
55 30
55 34
55 36
55 38
53 23
53 24
53 14
53 29
55 43
43 2
39 2

5 1
5 20
5 15
5 17
5 6
5 26
43 1
5 9
5 12
43 7
47 7

PART.NO.
260062-PB0
260063-PDO
260067-PDO
260069-910
2600730
2600750
2600760
260078-9P0
2610030
261024-911

261026-910
2610280
261029-910
261032-910
2610330
261034-TDO
2610350
2610361
2610370
261038-910

2610400
261041-910
2610430
261044-910
261500-920
2615040
2615050
2615060
262011-920
262013-920

262015-920
2620160
2625250
2625280
262535-910
2625370
262537A0
2625410
2625420
2625420

263000-910
2630030
2630040
2630050
2630060
263007-920
263008-910
2633000
263301-920
263303-920

2633050
263306-920
263500-910
2635160
2635170
263518-920
263519-910
2635220
2635230
2635240

2635250
2635260
2635270
2635280
263529-910
263542A9T0
263542B9T0
263542C9T0
263543-TAO
263544-TAO

2635470
263548-9T0
2635490
2635500
2635510
2635520
2635530
2635540
2635560
2640030

264004-910
264013-910
264016-910
2640320
2645020
2645030
2705260
2710010
2710030
274003-921

PAGE REF.NO.
43 22
43 10
43 25
43 18

5 4
5 3
7 6
7 5
1" 7
9 1
9 13
9 15
9 17
9 19
9 35
9 23
9 29
9 30
1" N1
1" 12
1 14
1 16
1 18
9 32
13 4
15 9
15 1
13 6
17 10
17 14
17 4
17 23
21 15
21 18
21 10
19 2
19 8
21 7
PAR|
49 28
23 16
23 17
23 18
23 21
23 25
23 7
23 1
25 5
25 6
25 14
25 8
25 1
27 1
29 5
29 7
29 1"
29 13
29 15
29 17
29 20
29 23
29 26
29 3
29 1
29 33
27 10
27 17
27 19
27 16
27 13
31 3
27 7
27 21
27 25
31 24
29 32
29 35
29 9
31 35
33 12
33 14
35 6
37 13
3B M
43 5
43 6
9 28
49 5
25 1
23 19

PART.NO.
2740080
2745860
2745920
2750340
2750340
3030670
3030670
3030670
303067A0
3034480

3034480
3034480
3034480
3034480
3034480
3034480
3034480
3038650
3061050
3062380

3062390
3062430
3063010
3063640
3063940
3064620
3064630
3064640
306466ASA0
3064670

306468ASA0
306469A9S0
306473-UA0
306474A0
3065000
3069200
3511880
3511890
3511900
3511910

4B001109200
4B001209200
4B001609100
4C000700000
4C000800000
4C000900000
4C001309100
48001000000
48001100000
48001200000

48003700000
4W000100000
5C000609200
5K000800000
6A006809100
6A007400000
6A007509P00
6A007700000
6A007800000
6A00790PD00

6A008000000
6C00070PDO00
6G003909T00
6G006909T00
6K002800000

9A30670
9A30690
9A30690
9A30710

9A31261

PAGE REF.NO.
23 24
33 24
35 22
29 31
31 33
15 4
17 7
45 10
41 12

3 15
21 22
29 24
31 17
31 20
43 4
51 8
53 39
31 6
49 27
53 9
53 10
53 19
27 23
55 2
49 34
51 23
51 21
51 20
51 13
51 27
51 1
51 10
51 1
51 3
53 18
47 20
55 14
55 21
55 20
55 18
49 1
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